



n° 0143

To  
FIDIVI Tessitura Vergnano spa  
Reg. Masio, 19 bis  
10046 POIRINO (TO)

Biella, 26/01/07

Attn of SIG.PRESTIGIACOMO

TEST REPORT			Test #	date	Pag.
			616	24/01/2007	1/1
<u>Sample identification</u>	Date of arrival	Sample id #	Sample reference		
	08/01/2007	07.00002.10			
Article : KING FLEX					
Variant :					
Colour :					
Supplier : Medesimo					
			<b>ABRASION</b>		
<u>Test</u>					
Form and terms					
Apparatus : Martindale J.H.Heal A1,A2,A3					
Test method : UNI EN ISO 12947-1-2/00					
Material : Standard Abradent Fabric SM 25					
Load : 795 +/-7 g = 12 KPa (nominal pressure)					
Felt : Woven felt					
<u>Test results</u>					
	Test start	Test end	Notes		
	24/01/2007	24/01/2007	The result complies with the Norm UNI EN 14465/05 class A		
BREAKING POINT : >100000					
SAMPLE 1 : >100000					
SAMPLE 2 : >100000					
SAMPLE 3 : >100000					
Apparatus code : A2					
<u>Measure uncertainty</u>			<u>Signatures</u>		The laboratory responsible
			The operator		
			(p.i. Laura Zainaghi)		(dr. Paolo Furno Marchese)
Tests have been conducted in normal environment (20 ± 2 °C; 65 ± 4% RH) and after 24 hours of specimen acclimatizing. Test results are referred only to the tested sample and they do not represent approval of the product. Sampling is made by the client. Remaining cloth will be kept for 40 days, except different customer's request Total or partial reproduction of this report must be authorized with letter by BQT Laboratory					

Mod. 01 Rev. 12